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Plot 7-1491. Ant MO Upper Band Edge (Band n260 100MHz-3CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1492. Ant MO Upper Band Edge (Band n260 100MHz-3CC MIMO CP-OFDM - QPSK 1RB)
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nt

Center Freq: 40 GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 1688 MHz Detector: RMS VBH: 3 MHz
SWP Count: 108 SWP: 2801
— Trace
— FCC Part 30.203
Freq: 40.096 GHz
40 1 v Level:-31.34 dBm
Margin: -18.34 dB
Freq: 40.0005 GHz
§ Level:-31.86 dBm
_ Margin: -26.86 dB
£ 207
s
)
T
>
3
0]
P |
_20 4
£
J J’ . .
A A | e \
T T T T T
39.6 39.8 40.0 40.2 40.4
Frequency (GHz)

Plot 7-1496. Ant MO Upper Band Edge (Band n260 100MHz-3CC SISO Dual Pol DFTs-OFDM - 1r/2 BPSK 1RB)

PART 30 MEASUREMENT REPORT Approved by:
FCC ID: BCGA2435 @ lement
eleme (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 824 of 999
1C2205090025-06-R1.BCG | 5/30/2022 — 9/16/2022 | Tablet Device

© 2022 ELEMENT

V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

TRP Level (dBm)

PASS

Center Freq: 37 GHz
Span: 1888 MHz

Trace: AVERAGE
Detector: RMS
SWP Count: 108

40 +

201

_20 4

RBW: 1 MHz
VBW: 3 MHz
SWP: 2@01
—— Trace
—— FCC Part 30.203

Freq: 36.9385 GHz
v Level:-31.71 dBm

Margin: -18.71 dB

Freq: 36.973 GHz

§ Level:-31.57 dBm
Margin: -26.57 dB

nt

T
37.0
Frequency (GHz)

Plot 7-1497. Ant MO Lower Band Edge (Band n260 100MHz-3CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)

TRP Level (dBm)

nt

Center Freq: 37 GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 1688 MHz Detector: RMS VBH: 3 MHz
SWP Count: 108 SWP: 2801
— Trace T
— FCC Part 30.203
Freq: 36.9035 GHz
40 1 v Level:-18.96 dBm
Margin: -5.96 dB
Freq: 37 GHz
{4 Level:-20.92 dBm
Margin: -15.92 dB
204
0_
_20 4
r
A
rl 'L " J
T T T T T
36.6 36.8 37.0 37.2 37.4
Frequency (GHz)
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Plot 7-1499. Ant MO Upper Band Edge (Band n260 100MHz-3CC SISO Dual Pol DFTs-OFDM - QPSK Full RB)
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Plot 7-1502. Ant MO Lower Band Edge (Band n260 100MHz-4CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1503. Ant MO Upper Band Edge (Band n260 100MHz-4CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1505. Ant MO Lower Band Edge (Band n260 100MHz-4CC SISO Dual Pol DFTs-OFDM - m/2 BPSK Full RB)
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Plot 7-1506. Ant MO Lower Band Edge (Band n260 100MHz-4CC SISO Dual Pol DFTs-OFDM - 1r/2 BPSK 1RB)
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Plot 7-1507. Ant MO Upper Band Edge (Band n260 100MHz-4CC SISO Dual Pol DFTs-OFDM — m/2 BPSK Full RB)
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Plot 7-1508. Ant MO Upper Band Edge (Band n260 100MHz-4CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)
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Plot 7-1510. Ant MO Lower Band Edge (Band n260 100MHz-4CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1511. Ant MO Upper Band Edge (Band n260 100MHz-4CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1512. Ant MO Upper Band Edge (Band n260 100MHz-4CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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7.5.11 Band n260 — Ant M2

Bandwidth CCs Frequency | Antenna . Beam . Average TRP Limit .
(MHz) Active Channel [MHz] Diversity Waveform | Modulation Polarization Beam ID RB Config EIRP [dBm] [dBm] Margin [dB]
Low 37025.04 MIMO CP-OFDM QPSK H 50 + 178 Full -20.64 -13 -7.64
Low 37025.04 MIMO CP-OFDM QPSK H 50 + 178 1 Low -11.59 -5 -6.59
High 39975.00 MIMO CP-OFDM QPSK H 50 + 178 Full -8.17 -5 -3.17
High 39975.00 MIMO CP-OFDM QPSK H 50 + 178 1 High -20.02 -5 -15.02
Low 37025.04 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -25.64 -13 -12.64
50 1 Low 37025.04 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 Low -7.54 -5 -2.54
High 39975.00  |SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full 27.21 13 -14.27
High 39975.00  |SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High 19.23 5 -14.23
Low 37025.04 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -20.36 -13 -7.36
Low 37025.04 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 Low -7.51 -5 -2.51
High 39975.00 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -23.56 -13 -10.56
High 39975.00 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High -18.86 -5 -13.86
Low 37050.06 MIMO CP-OFDM QPSK H 50 + 178 Full -30.97 -13 -17.97
Low 37050.06 MIMO CP-OFDM QPSK H 50 + 178 1 Low -16.89 -5 -11.89
High 39949.98 MIMO CP-OFDM QPSK H 50 + 178 Full -13.47 -5 -8.47
High 39949.98 MIMO CP-OFDM QPSK H 50 + 178 1 High -18.99 -5 -13.99
Low 37050.06 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -31.99 -13 -18.99
5050 ) Low 37050.06  |SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 Low 22.20 13 -9.20
High 39949.98 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -33.00 -13 -20.00
High 39949.98 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High -19.97 -5 -14.97
Low 37050.06 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -31.18 -13 -18.18
Low 37050.06 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 Low -18.24 -5 -13.24
High 39949.98  |SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -33.04 13 -20.04
High 39949.98  |SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High 21.94 5 -16.94
Low 37075.08 MIMO CP-OFDM QPSK H 50 + 178 Full -32.07 -13 -19.07
Low 37075.08 MIMO CP-OFDM QPSK H 50 + 178 1 Low -21.74 -13 -8.74
High 39924.96 MIMO CP-OFDM QPSK H 50 + 178 Full -22.34 -5 -17.34
High 39924.96 MIMO CP-OFDM QPSK H 50 + 178 1 High 27.80 13 -14.80
Low 37075.08  |SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full 31.53 13 -18.53
50450450 3 Low 37075.08 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 Low -19.19 -13 -6.19
High 39924.96 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -33.65 -13 -20.65
High 39924.96 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High -29.11 -13 -16.11
Low 37075.08 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -31.35 -13 -18.35
Low 37075.08 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1Low -18.83 -13 -5.83
High 39924.96 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -33.86 -13 -20.86
High 39924.96 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High -25.51 -13 -12.51
Low 37100.10 MIMO CP-OFDM QPSK H 50 + 178 Full -31.90 -13 -18.90
Low 37100.10 MIMO CP-OFDM QPSK H 50 + 178 1 Low -20.28 -13 -7.28
High 39899.94 MIMO CP-OFDM QPSK H 50 + 178 Full 23.62 5 -18.62
High 39899.94 MIMO CP-OFDM QPSK H 50 + 178 1 High -25.77 -13 -12.77
Low 37100.10 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -31.90 -13 -18.90
Low 37100.10 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 Low -22.96 -13 -9.96
50+50+50+50 4 -
High 39899.94 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -34.14 -13 -21.14
High 39899.94  |SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High -30.70 13 -17.70
Low 3710010 |SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full 31.64 13 -18.64
Low 37100.10 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 Low -18.73 -13 -5.73
High 39899.94 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -34.10 -13 -21.10
High 39899.94 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High -25.79 -13 -12.79
Table 7-155. Ant M2 — Band Edge Measurement Table (Band n260 — 50MHz)
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@ clement

Bandwidth CCs Frequenc! Antenna . Beam . Average TRP Limit -

(MHz) Active Channel [l?/IHZ] Y Bliversisy Waveform | Modulation Polarization Beam ID RB Config EIRP [dgm] [dBm] Margin [dB]

Low 37050.00 MIMO CP-OFDM QPSK H 50 + 178 Full -22.35 -13 9.35

Low 37050.00 MIMO CP-OFDM QPSK H 50 + 178 1 Low -15.06 5 -10.06

High 39949.92 MIMO CP-OFDM QPSK H 50 + 178 Full -26.01 -13 -13.01

High 39949.92 MIMO CP-OFDM QPSK H 50 + 178 1 High -17.85 5 -12.85

Low 37050.00  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -27.28 -13 -14.28

100 . Low 37050.00  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 Low -8.67 5 -3.67

High 39949.92 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -29.84 -13 -16.84

High 39949.92 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High -18.38 5 -13.38

Low 37050.00  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -23.33 -13 -10.33

Low 37050.00  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 Low -8.53 5 -3.53

High 39949.92 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -26.10 -13 -13.10

High 39949.92 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High -16.88 5 -11.88

Low 37100.04 MIMO CP-OFDM QPSK H 50 + 178 Full -31.88 -13 -18.88

Low 37100.04 MIMO CP-OFDM QPSK H 50 + 178 1 Low -19.73 -13 -6.73

High 39899.88 MIMO CP-OFDM QPSK H 50 + 178 Full -33.87 -13 -20.87

High 39899.88 MIMO CP-OFDM QPSK H 50 + 178 1 High -26.66 -13 -13.66

Low 37100.04  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -33.24 -13 -20.24

1004100 ) Low 37100.04  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 Low -19.33 -13 -6.33

High 39899.88  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -34.15 -13 -21.15

High 39899.88  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High -29.87 -13 -16.87

Low 37100.04  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -32.55 -13 -19.55

Low 37100.04  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 Low -19.90 -13 -6.90

High 39899.88  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -33.88 -13 -20.88

High 39899.88  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High -30.31 -13 -17.31

Low 37150.08 MIMO CP-OFDM QPSK H 50 + 178 Full -32.30 -13 -19.30

Low 37150.08 MIMO CP-OFDM QPSK H 50 + 178 1 Low -19.08 -13 -6.08

High 39849.84 MIMO CP-OFDM QPSK H 50 + 178 Full -33.62 -13 -20.62

High 39849.84 MIMO CP-OFDM QPSK H 50 + 178 1 High -27.33 -13 -14.33

Low 37150.08  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -32.02 -13 -19.02

100+100+100 3 Lf)w 37150.08  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 Low -16.99 -13 -3.99

High 30849.84  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -34.02 -13 -21.02

High 39849.84  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High -22.08 5 -17.08

Low 37150.08  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -31.93 -13 -18.93

Low 37150.08  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 Low -17.13 -13 -4.13

High 39849.84  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -33.79 -13 -20.79

High 39849.84  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High -25.06 -13 -12.06

Low 37200.12 MIMO CP-OFDM QPSK H 50 + 178 Full -32.48 -13 -19.48

Low 37200.12 MIMO CP-OFDM QPSK H 50 + 178 1 Low -19.31 -13 -6.31

High 39799.80 MIMO CP-OFDM QPSK H 50 + 178 Full -33.79 -13 -20.79

High 39799.80 MIMO CP-OFDM QPSK H 50 + 178 1 High -23.72 -13 -10.72

Low 37200.12 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -32.29 -13 -19.29

100+100+100+100 4 Low 37200.12 SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1Low -18.43 -13 -5.43

High 39799.80  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 Full -33.88 -13 -20.88

High 39799.80  [SISO Dual Pol| DFT-s-OFDM /2 BPSK H 50 + 178 1 High -24.64 -13 -11.64

Low 37200.12 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -32.31 -13 -19.31

Low 37200.12 SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 Low -19.37 -13 -6.37

High 39799.80  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 Full -33.99 -13 -20.99

High 39799.80  [SISO Dual Pol| DFT-s-OFDM QPSK H 50 + 178 1 High -23.90 -13 -10.90

Table 7-156. Ant M2 — Band Edge Measurement Table (Band n260 — 100MHz)
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Plot 7-1513. Ant M2 Lower Band Edge (Band n260 50MHz-1CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1514. Ant M2 Lower Band Edge (Band n260 50MHz-1CC MIMO CP-OFDM — QPSK 1RB)
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Plot 7-1515. Ant M2 Upper Band Edge (Band n260 50MHz-1CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1516. Ant M2 Upper Band Edge (Band n260 50MHz-1CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1517. Ant M2 Lower Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)
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Plot 7-1518. Ant M2 Lower Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — 1r/2 BPSK 1RB)
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Plot 7-1519. Ant M2 Upper Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — /2 BPSK Full RB)
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Plot 7-1520. Ant M2 Upper Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — m/2 BPSK 1RB)
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Plot 7-1521. Ant M2 Lower Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1522. Ant M2 Lower Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1523. Ant M2 Upper Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1524. Ant M2 Upper Band Edge (Band n260 50MHz-1CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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Plot 7-1525. Ant M2 Lower Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1526. Ant M2 Lower Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM — QPSK 1RB)
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Plot 7-1527. Ant M2 Upper Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM — QPSK Full RB)

nt

Center Freq: 4@ GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 258 MHz Detector: RMS VBH: 3 MHz
SWP Count: 100 SWP: 1801
— Trace
— FCC Part 30.203
Freq: 40.0003 GHz
40 1 Level: -18.99 dBm
Margin: -13.99 dB
Freq: 40.0483 GHz
Level: -28.62 dBm
_ Margin: -15.62 dB
£ 204
i)
z
T
=
3
g 04
F |
_20 4
[ —
T T T T T
39.90 39.95 40.00 40.05 40.10

Frequency (GHz)

Plot 7-1528. Ant M2 Upper Band Edge (Band n260 50MHz-2CC MIMO CP-OFDM - QPSK 1RB)

PART 30 MEASUREMENT REPORT Approved by:
FCC ID: BCGA2435 @ lement .
e (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 842 of 999
1C2205090025-06-R1.BCG | 5/30/2022 — 9/16/2022 | Tablet Device
© 2022 ELEMENT V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

TRP Level (dBm)

nt

Center Freq: 37 GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 258 MHz Detector: RMS VBW: 3 MHz
SWP Count: 108 SWP: 1881
— Trace
—— FCC Part 30.203
Freq: 36.9728 GHz
40 4 » Level:-31.99 dBm
Margin: -18.99 dB
Freq: 37 GHz
¢ Level:-28.81 dBm
Margin: -23.81 dB
204
0_
_20 4
-
WW '
T T T T T
36.90 36.95 37.00 37.05 37.10
Frequency (GHz)

Plot 7-1529. Ant M2 Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM - /2 BPSK Full RB)
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Plot 7-1530. Ant M2 Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)
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Plot 7-1531. Ant M2 Upper Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — /2 BPSK Full RB)
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Plot 7-1532. Ant M2 Upper Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — m/2 BPSK 1RB)
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Plot 7-1533. Ant M2 Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1534. Ant M2 Lower Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)

FCC ID: BCGA2435

@ clement

PART 30 MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090025-06-R1.BCG

Test Dates:

5/30/2022 — 9/16/2022

EUT Type:

Tablet Device

Page 845 of 999

© 2022 ELEMENT

V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Center Freq: 40 GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 258 MHz Detector: RMS VBW: 3 MHz
SWP Count: 108 SWP: 1881
— Trace
—— FCC Part 30.203
Freq: 40.0383 GHz
40 Level: -33.04 dBm
Margin: -20.04 dB
Freq: 40.0003 GHz
Level: -31.85 dBm
_ Margin: -26.85 dB
E 204
3
)
U
>
3
& oA
[
_20 4
-
. |
T T T T T
39.90 39.95 40.00 40.05 40.10
Frequency (GHz)

Plot 7-1535. Ant M2 Upper Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1536. Ant M2 Upper Band Edge (Band n260 50MHz-2CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)
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Plot 7-1537. Ant M2 Lower Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1538. Ant M2 Lower Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM — QPSK 1RB)
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Plot 7-1539. Ant M2 Upper Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1540. Ant M2 Upper Band Edge (Band n260 50MHz-3CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1541. Ant M2 Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM - 1r/2 BPSK Full RB)
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Plot 7-1542. Ant M2 Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — /2 BPSK 1RB)

PART 30 MEASUREMENT REPORT Approved by:
FCC ID: BCGA2435 @ lement
eleme (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
. Page 849 of 999
1C2205090025-06-R1.BCG | 5/30/2022 — 9/16/2022 | Tablet Device

© 2022 ELEMENT

V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

PASS

Center Freq: 40 GHz
Span: 588 MHz

40 1

201

TRP Level (dBm)

_20 4

Trace: AVERAGE RBW: 1 MHz
Detector: RMS VBW: 3 MHz
SWP Count: 108 SWP: 1801
— Trace
— FCC Part 30.203

Freq: 40.038 GHz
Level: -33.65 dBm
Margin: -20.65 dB
Freq: 40.0005 GHz
¢ Level:-32.24 dBm
Margin: -27.24 dB

-
b nt
e e e
T T T
40.0 40.1 40.2
Frequency (GHz)

Plot 7-1543. Ant M2 Upper Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — 1/2 BPSK Full RB)

nt

Center Freq: 4@ GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 508 MHz Detector: RMS VBH: 3 MHz
SWP Count: 168 SWP: 1081
— Trace
— FCC Part 30.203
Freq: 40.0475 GHz
40 1 v Level:-29.11dBm
Margin: -16.11 dB
Freq: 40.0005 GHz
¢ Level:-21.81 dBm
_ Margin: -16.81 dB
£ 204
i3
)
v
=
3
3 o]
[
_20 4
£
Y
T T T T T
39.8 39.9 40.0 40.1 40.2
Frequency (GHz)
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Plot 7-1545. Ant M2 Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1546. Ant M2 Lower Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — QPSK 1RB)
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Plot 7-1547. Ant M2 Upper Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM — QPSK Full RB)
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Plot 7-1548. Ant M2 Upper Band Edge (Band n260 50MHz-3CC SISO Dual Pol DFTs-OFDM - QPSK 1RB)

PART 30 MEASUREMENT REPORT Approved by:
FCC ID: BCGA2435 @ lement
eleme (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 852 of 999
1C2205090025-06-R1.BCG | 5/30/2022 — 9/16/2022 | Tablet Device

© 2022 ELEMENT

V2.0 5/30/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

TRP Level {(dBm)

nt

Center Freq: 37 GHz Trace: AVERAGE RBW: 1 MHz
PASS Span: 508 MHz Detector: RMS VBW: 3 MHz
SWP Count: 108 SWP: 1881
— Trace I
—— FCC Part 30.203
Freq: 36.9745 GHz
40 v Level:-31.90 dBm
Margin: -18.90 dB
Freq: 37 GHz
¢ Level:-30.19 dBm
Margin: -25.19 dB
201
0_
_20 4
£
WV“J -
T T T T
36.8 36.9 37.0 37.1 37.2
Frequency (GHz)

Plot 7-1549. Ant M2 Lower Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM - QPSK Full RB)
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Plot 7-1550. Ant M2 Lower Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM — QPSK 1RB)
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Plot 7-1551. Ant M2 Upper Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM — QPSK Full RB)
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Plot 7-1552. Ant M2 Upper Band Edge (Band n260 50MHz-4CC MIMO CP-OFDM - QPSK 1RB)
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Plot 7-1553. Ant M2 Lower Band Edge (Band n260 50MHz-4CC SISO Dual Pol DFTs-OFDM - 1r/2 BPSK Full RB)
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Plot 7-1569. Ant M2 Lower Band Edge (Band n260 100MHz-1CC SISO Dual Pol DFTs-OFDM - QPSK Full RB)
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